
MONITORING PROGRAM ANNUAL REPORT
JANUARY - DECEMBER 2023

February 2024

Prepared by:Prepared for:

MUNICIPALITY OF ANCHORAGE
Anchorage Water & Wastewater Utility
Anchorage, Alaska

ANCHORAGE WATER AND WASTEWATER UTILITY
JOHN M. ASPLUND WATER POLLUTION  CONTROL FACILITY

AT POINT WORONZOF

704 West 2nd Ave., Anchorage, AK 99501
(907) 276-6178

0

75

90

15

30

45

60

DEPTH IN FT
Outfall

Diffuser

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

SLOPE DEGREES





MONITORING PROGRAM ANNUAL REPORT
JANUARY - DECEMBER 2023

February 2024

Prepared by:

Prepared for:

& WR AE ST TA E    WW AE TG EA RR UO TH ILC IT
N Y

A

M

  EU
GN AIC R

I OPA HL CIT NY AFO

NPDES Permit  AK-002255-1

704 West 2nd Ave., Anchorage, AK 99501
[...]
(POTWs). Under Section 301(b), POTWs were required to achieve secondary treatment of 
effluent by 1 July 1977 and "best practicable waste treatment technology" by July 1983. 
 
Congress again amended the FWPCA in 1977. Section 301(h) was added, providing that the 
EPA Administrator, upon application from a POTW and with the concurrence of the State, might 
issue an NPDES permit modifying the requirements of Section 301(b). On 15 June 1979, EPA 
promulgated the regulations regarding issuance of a variance from secondary treatment to an 
applicant discharging into certain ocean and estuarine waters and demonstrating compliance with 
all nine of the rigorous 301(h) criteria.  
 
In September 1979, AWWU submitted to EPA a 301(h)-variance application proposing an 
improved discharge which eliminated chlorination and required the addition of both an extension 
and diffuser to the Asplund WPCF outfall. Earlier studies had recommended construction of a 
610-m outfall extension and a 305-m diffuser. The proposed extension/diffuser reportedly could 
meet fecal coliform receiving water standards without chlorination and prevent shore contact of 
the wastewater plume. As a parallel program, AWWU undertook preparation of a wastewater 
master plan for the Anchorage area. The resultant Wastewater Facilities Plan for Anchorage, 
Alaska (Ott Water Engineers, Inc. et al., 1982) and the Environmental Impact Statement (EIS) 
for the City of Anchorage, Alaska, Wastewater Facilities (EPA and Jones & Stokes, 1982) were 
accepted by EPA and ADEC. 
 
Further studies were subsequently undertaken to derive design criteria for outfall improvements. 
Significant efforts were included to improve reconnaissance level receiving water data upon 
which the outfall length and diffuser design were to be based and to evaluate bacterial standards 
applicable to Knik Arm. The central issue was to evaluate outfall design alternatives and the 
chlorination/no-chlorination option in relation to the presence of a system of eddies that occur 
east of Point Woronzof on the flood tide and that might be capable of transporting the effluent 
plume shoreward. These studies were completed as an Amendment to the Wastewater Facilities 
Plan for Anchorage, Alaska (CH2M Hill with Ott, 1985). This plan recommended using the 
existing 245-m outfall with the addition of a three-nozzle diffuser. It was concluded that 
chlorination would still be required to meet bacterial standards even with an extended outfall and 
diffuser. 
 



6

Figure 1.    General Study Area and Bathymetry.

ALAf So KAFLU
G

  

ALASKA

MAP AREA



 

 7 

Because the same standards could be met by use of chlorination and the existing outfall, there 
was no need to extend the outfall. With continued chlorination, all water quality standards were 
predicted to be met by the amended facilities plan. 
 
Concurrent with studies to amend the facilities plan, a revised application entitled Application for 
Modification of Secondary Treatment Requirements, Section 301(h), Clean Water Act was 
submitted to EPA (CH2M Hill with Ott, 1984). The EPA Region 10 301(h) Review Team's 
Tentative Decision Document, entitled Analysis of the Section 301(h), Secondary Treatment 
Variance Application for the John M. Asplund WPCF (EPA, 1985b) and a draft NPDES permit 
were made available for public comment on 17 January 1985. After comments and appropriate 
hearings, the Final Permit Decision (EPA, 1985a) was issued 13 September 1985, and the start 
date of the five-year NPDES Permit AK-002255-1 was 16 October 1985. As required by this 
permit, a multi-port diffuser was installed at the Asplund WPCF outfall in the beginning of 
August 1987. This occurred prior to the 1987 summer water quality monitoring program. This 
original NPDES permit expired on 15 October 1990. 
 
AWWU submitted a renewal application for the permit in April 1990 which addressed 
amendments made to the 301(h) provisions by the Water Quality Act. That renewal application 
was not acted upon by the EPA, and the facility continued to operate under an administrative 
extension of the 1985 permit until August 2000. In 1998 it was projected that the growth of 
Anchorage would result in the discharge limits contained in the 1985 permit being exceeded 
within a few years. Therefore, AWWU prepared and submitted another renewal application 
which replaced the 1990 application in October 1998 (CH2M Hill, 1998). 
 
In tandem with the renewal application, AWWU conducted special studies and submitted a 
request for site-specific water quality criteria (SSWQC) to ADEC for the Point Woronzof area of 
Cook Inlet in December 1998 (AWWU, 1998). This request for SSWQC for turbidity and a suite 
of metals was necessary because the AWQS for marine waters could not be achieved due to the 
naturally high suspended sediment loads in Cook Inlet from glacial inputs. The SSWQC request 
was based on EPA's metals policy that had been recently promulgated which recommended the 
use of dissolved metals as bioavailable and appropriate for the protection of aquatic life and 
associated beneficial uses of the water body. Following both agency and public review and 
comments, the SSWQC were incorporated into the AWQS as amended on 27 May 1999. The 
SSWQC for the Point Woronzof area included turbidity and the dissolved fraction of arsenic, 
cadmium, hexavalent chromium, copper, lead, mercury, nickel, selenium, silver, and zinc. 
 
Following the promulgation of these new AWQS, a tentative decision to grant AWWU its 301(h) 
variance was made by EPA in November 1999. The tentative decision, draft NPDES permit, and 
permit fact sheet were then made available for public review and comment. The State of Alaska's 
Division of Government Coordination issued its Final Consistency Determination for the action 
in February 2000. The current NPDES permit for the Asplund WPCF was signed by the EPA 
and went into effect 2 August 2000 for five years; it was then administratively extended in 
August 2005 pending permit renewal. The NPDES permit specifies the current ongoing 
monitoring program as documented in the Monitoring Program Work Plan (KLI, 2000a), 
submitted to EPA in October 2000, that identifies how AWWU intends to fulfill the 
requirements of the permit. The most recent application for a reauthorization of the permit with 
301(h) variance was submitted in January 2005 with no action by EPA. Since that time, AWWU 
has performed a number of special studies including preparation of a biological evaluation in 
support of the permit renewal as a result of the Cook Inlet beluga whale being listed as an 



 

 8 

endangered species in October 2008 (CH2M Hill, 2011). These studies, which are some of the 
largest of their kind, included detailed analyses of influent, effluent, and biosolids for pollutants 
of emerging concern such as pharmaceuticals and personal care products. Currently, AWWU is 
preparing a new updated application for a reauthorization of the permit with a 301(h) variance 
that will include new studies that are being performed by AWWU in support of the application. 
 
Since issuance of the current NPDES permit, EPA has approved ADEC’s use of dissolved metals 
for the AWQS, approved SSWQC for Upper Cook Inlet in the vicinity of Point Woronzof, and 
removed Alaska from the National Toxic Rule list (EPA, 2006). In 2009, EPA approved the 
2009 revisions to the AWQS and the December 2008 State of Alaska Toxics Manual which lists 
numerical limits. With the exception of cadmium and mercury, where the chronic cadmium 
standard changed from 9.3 µg/L in the SSWQC to 8.8 µg/L in the AWQS and the chronic 
mercury standard which changed from 0.025 µg/L in the SSWQC to 0.94 µg/L in the AWQS, all 
other dissolved metals criteria are the same in the two standards.  
 
1.1.2 ASPLUND WPCF DESCRIPTION 
 
AWWU provides both domestic wastewater and potable water utility service to customers 
located within the MOA. Wastewater processing and treatment is conducted at the Asplund 
WPCF located on approximately 45 acres in West Anchorage at Point Woronzof, adjacent to 
Cook Inlet. The wastewater treatment facility was constructed from 1971 through 1973 and is a 
conventional primary treatment plant rated for an average daily flow of 58 million gallons per 
day (mgd). The WPCF treats wastewater collected from the Anchorage Bowl region including 
the Joint Base Elmendorf-Richardson (JBER). Sludge from both the Eagle River and Girdwood 
wastewater treatment facilities (WWTFs) is also received at the Asplund WPCF for processing. 
The WPCF is operated under a CWA Section 301(h) modification as a primary treatment facility 
utilizing incineration as the solids handling process. The facility underwent a major expansion in 
the 1980s which roughly doubled its capacity. The facility currently operates at an average daily 
flow of approximately 30 mgd and is required to meet published BOD5 and TSS removal rates of 
30 percent (%) prior to discharging treated effluent to Cook Inlet at Point Woronzof. Figure 2 
depicts the overall process flow for the WPCF in a simplified schematic form and Figure 3 
provides a plan-view layout of the facility. The major processes of the Asplund WPCF include 
the following: 

• Headworks 
• Grit Removal 
• Primary Clarification 
• Disinfection 
• Plant Effluent Discharge System 
• Scum Concentration 
• Solids Handling (Gravity Thickening, Dewatering, and Incineration) 

 
Expected population growth within the service area combined with more stringent permitting 
regulations is expected to increase demand on the Asplund WPCF in the coming years. The 
future average daily dry weather flow in 2032 is projected to be 30.4 mgd whereas the 2032 peak 
wet weather flow for a 25-year event was determined to be 60.8 mgd (CDM Smith, 2014). 
 
The WPCF receives and treats wastewater generated throughout the Anchorage Bowl geographic 
region that encompasses the area west of Chugach State Park, from Potter Marsh in the south to 
Eagle River in the north, including JBER. Influent flows and loads at the WPCF are conveyed to 



 

 9 

Figure 2. Asplund WPCF Process Flow Diagram. 
 

Figure 3. Asplund WPCF Facility Layout. 
  

Parshall Flume 



 

 10 

the plant via the Anchorage Bowl wastewater collection system. In addition to the domestic, 
commercial, and industrial inputs, piped flows to the plant include infiltration and inflow (I&I) 
and discharges of septage and landfill leachate that are collected and discharged into two 
collection system receiving stations. Since these loads are discharged into the collection system, 
all impacts of flows and loadings are captured in plant sampling and analyses. The one source of 
effluent flow that is not represented in the plant influent is makeup water. Approximately 1.1 
mgd of makeup water is utilized in various plant processes such as the belt filter press and the 
incinerator scrubber washdown; this consists of a combination of city water and well water.  
 
Combined septage from the King Street and Turpin Street receiving stations account for 
approximately 0.5% of the total influent flow, but due to their concentrated nature, they account 
for 11.9% of the total TSS loading and 6.0% of the total BOD5 loading to the WPCF (CDM 
Smith, 2014). In addition to septage, landfill leachate from the Anchorage Regional Landfill and 
Matanuska‐Susitna Borough (MSB) Central Landfill is collected at the Turpin receiving station. 
The Merrill Field Landfill discharges landfill leachate directly into the collection system. On a 
combined basis, leachate from these three landfills accounts for approximately 1.0% of the total 
influent flow, 3.0% of the TSS loading, and 7.8% of the total BOD5 loading. The vast majority of 
the leachate loading was found to come from the Anchorage Regional Landfill even though flow 
from the Merrill Field Landfill was nearly four times greater (CDM Smith, 2014). Contributions 
from JBER to Asplund’s influent are approximately 8.2% to the TSS loading and 12% to flow. 
 
1.1.3 ENVIRONMENTAL BACKGROUND 
 
The Asplund WPCF discharges offshore of Point Woronzof into the receiving waters of Knik 
Arm in Upper Cook Inlet, Alaska. Cook Inlet is a major tidal estuary that is approximately 333 
kilometers (km; 180 nautical miles) long and 93 - 148 km (50 - 80 nautical miles) wide at its 
lower end with a large assimilative capacity and over 16,000 square km of surface area. 
Bathymetry indicates the Inlet is fairly deep, generally 36.6 m (120 ft) north of the Forelands and 
about 167 m (550 ft) at the entrance (refer to Figure 1). Numerous rivers, including the major 
Knik, Matanuska, and Susitna River drainages, discharge into the Upper Inlet. A detailed map of 
the Point Woronzof region indicates deep water (33 – 164 ft [10 - 50 m]) extending well past 
Anchorage up into Knik Arm (Figure 4). 
 
Cook Inlet is a unique estuary, with perhaps the closest parallel being the Bay of Fundy between 
New Brunswick and Nova Scotia, Canada. The occurrence of tidal bores at the head, currents of 
4 - 6 knots, suspended sediment loads of up to 2500 mg/L, large temperature extremes, and 
moving pancake ice of up to one meter thick make Cook Inlet unique. The high tidal ranges 
result from the geometry of the Inlet, which has a natural resonance period close to the semi-
diurnal tidal period. The resulting large tidal fluctuations and fast currents cause complete 
vertical mixing of the Inlet waters including any discharges into those waters. Another important 
factor for the Point Woronzof discharge is the large volume of saline water that enters Cook Inlet 
that is completely vertically mixed with the riverine inputs by tidal turbulence. This allows the 
water body to be very effective in wastewater dilution and assimilation. 
 
The particle size distributions of natural suspended sediments near Point Woronzof show that 
very large particles are suspended by the current-generated turbulence, with 50% of the load 
being in the size range of 65 - 250 microns. Particle settling is seen at slack tide, but due to high 
tidal currents, particles never completely settle. In the absence of currents, settling rate tests 
show that 93% of the solids in an ambient water sample settle within about 20 minutes (min).  



Figure 4.    Asplund WPCF Outfall and Control Station Locations.

11

Control

Outfall



 

 12 

Previous work has indicated that due to extremely swift currents, no seabed accumulation of 
suspended sediments, either natural or from the discharge, occurs in the vicinity of the outfall. 
The bottom is strictly coarse gravel and cobble because of these currents. Areas of deposition do 
exist in other areas, however, such as east of Point Woronzof, where mudflats and beaches are 
found, and southwest of the Point. Prior Asplund monitoring studies have also shown that 
essentially no benthic biota is found on the scoured cobble/gravel bottom or on the beaches in 
Knik Arm or at Point Woronzof. Similar sampling by these studies of the beaches and tidal flats 
showed very sparse abundances and very low diversities (KLI, 1979, 1987a, 1987b, and 1989). 
Benthic and intertidal marine fauna populations are limited by the naturally harsh physical 
environment of mud and glacial silt, high turbulence and bottom scouring, large tides and strong 
currents, and extreme ice conditions. 
 
Current trajectories in the immediate vicinity of the outfall are of concern because of flow 
separation zones on either side of Point Woronzof. Previous work indicated that, on a flood tide, 
a clockwise eddy sometimes exists east of Point Woronzof resulting in shoreward transport at 
certain stages of the flood tide. A flow separation also exists to the west of Point Woronzof 
during ebb flow that entrains effluent closer to shore during the beginning of the tide cycle. The 
formation of eddies, however, has never been observed during these ebb tides.  